

TEST REPORT

Report No. : MAN:HL:8480001517

DATE : 21st March, 2017



PANACHE NATURAL FOODS PRIVATE LIMITED
 C63 SECTOR 88, PHASE II
 NOIDA-201305
 INDIA
CONTACT PERSON : MR. BAKHTAWAR CHAWLA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

SAMPLE DESCRIPTION TEA STICKS LAMINATE MATERIAL
BUYER NAME SELF
COUNTRY OF DESTINATION INDIA
COUNTRY OF ORIGIN INDIA
SAMPLE RECD ON 16/03/2017
TESTING PERIOD 16/03/2017 TO 21/03/2017

Test Requested : Please refer to the result summary.

Test Method & Results : Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
Determination of overall Migration of constituents of Plastic Materials and articles intended to come into contact with Food Stuffs – According to IS 9845 : 1998	Pass

Per Pro SGS India Pvt Ltd.

Kapil Patil
Asst. Manager
 Email your Test Report Related Enquiries at Feedback.HLT@sgs.com

TEST REPORT

Report No. : MAN:HL:8480001517

DATE : 21st March, 2017



Test Results:

Overall Migration :

Method : IS 9845: 1998

Simulant Used	Test Condition	Result {Amount of Extractives}		Permissible Limit	
		(mg/L)	mg/dm ²	(mg/L)	mg/dm ²
n-Heptane	02 hours at 66 °C	<12	<2	60	<10
Distilled water	02 hours at 100 °C	<12	<2	60	<10
Comment	--	PASS	PASS	--	

Sample Description : TEA STICKS LAMINATE MATERIAL

- Note:**
1. mg/dm² = milligram per decimeter square, mg/L = milligram per liter
 2. °C = degree Celsius, < = less than
 3. Testing has been performed as per client's request.
 4. Permissible limit has been taken from IS 10910.



***** End of Report *****